

SAMPLE NOT DRAWN BY SGS INDIA PVT. LTD.

**Report No** : CG17-008612.001

**Print Date** : 09/05/2017

**JOE No** : CG17-008612

**Report Control No** : CGR0000717700

**Sample described by customer as** : MILKY WHITE QUARTZ

**Customer Name** : PLANET ASIA PTE LTD

**Customer Address** : 18, BOON LAY WAY,  
: TRADEHUB 21, #07-108

**Postal Code** : 609966

**Country** : SINGAPORE

**Sample Type** : MILKY WHITE QUARTZ

**Received** : 05/05/2017

**Sample Qty. Recd.** : APPROX. 1KG

**Test Start** : 05/05/2017

**Test End Date** : 09/05/2017

Test/Parameter	Method	Result	Unit
Silica (as SiO <sub>2</sub> )	IS 1917 (Part 3) : 1992	99.64	% (w/w)
Electrical conductivity (of 10% aqueous suspension)	by Electrical Conductivity Meter	13	ms/cm
Loss on ignition	IS 1917 (Part 1) : 1991	0.08	% (w/w)
Aluminum (as Al <sub>2</sub> O <sub>3</sub> )	SO-IN-MUL-TE-109	0.081	% (w/w)
Iron (as Fe)	SO-IN-MUL-TE-109	0.071	% (w/w)

Per pro SGS India Private Ltd



**L\_SIVAKUMAR**

**Authorized Signatory**

\*\*\*\*End of Report\*\*\*\*